
 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

 

.....Water is too precious to Waste 

 

 

 

 

DOCUMENTATION OF BEST PRACTICES  

IN WASTEWATER REUSE  

IN  

EGYPT, ISRAEL, JORDAN & MOROCCO 

SEPTEMBER 2013 

 

 

 

Version Document Title Authors Review and 
Clearance 

3 DOCUMENTATION OF BEST 
PRACTICES IN INCREASED 
EFFICIENCY IN WASTEWATER 
REUSE 

Egypt: Dr. Fatma El 
Gohary  
Israel:, DHV 
Jordan: Mrs. Nadia El 
Juhari 
Morocco: Dr. 
Redouane 
Chouckrallah 

Charbel RIZK, 
Hosny 
KHORDAGUI, 
Stavros 
DAMIANIDIS and 
Vangelis 
KONSTANTIANOS 

  



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 
[...]
1. The treated wastewater quality is up to standard. The MBR process involves a 

suspended growth activated sludge system that utilizes microporous 
membranes for solid/liquid separation instead of secondary clarifiers in CAS. 
This very compact arrangement produces a Micro Filtration/Ultra Filtration 
quality effluent suitable for reuse applications or as a high quality feed water 
source for Reverse Osmosis treatment. Indicative output quality of MF/UF 
systems include SS < 1mg/L, turbidity <0.2 NTU and up to 4 log removal of 
virus (depending on the membrane nominal pore size). In addition, it 
provides a barrier to certain chlorine resistant pathogens such as 
Cryptosporidium and Giardia.  

2. Wastewater treatment and reuse is integrated in national policies in Israel 
3. The BP is not a pilot operation but an actual wastewater treatment plan at 

the Ben Gurion Airport. 
4. MBRs are efficient and effective in wastewater treatment and reuse.  They 

have a very low footprint and accordingly are very suitable for the upgrade of 
existing wastewater plant that lack physical space for expansion. 

4.3.1.2 Impact 
1. The system supplies treated effluent for landscaping, agricultural 

irrigation, and for industrial needs like cooling towers in the airport 
thus replacing potable water usage.  

2. The system reduces the need for land space. 

4.3.1.3 Technical Feasibility  
1. MBRs are reliable wastewater treatment technologies if operated 

properly 
2. The need for expertise is high  
3. The technology is successful in terms of producing high quality treated 

wastewater for the use of the Ben Gurion Airport 
4. The technology has a low spatial footprint accordingly it is suitable for 

upgrading existing wastewater treatment plants that have limited 
availability of land for physical expansion. 
  



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

58 

 

4.3.1.4 Financial feasibility 
Although MBRs are an expensive technology the cost-benefit ratio is positive 
when high quality water and low spatial are required.  

 

4.3.1.5 Affordability 
The ability to mobilize resources for the implementation of the BP is a little more 
difficult than conventional technologies, because of complex technology 
components that are implemented. This implies both to installation and mainly 
operation. Israeli WWTP market can contain this BP due to existing manpower and 
experience in other modern plants. 

 

4.3.2 BP2: TERTIARY TREATMENT – BE’ER SHEVA  WWTP 
 

4.3.2.1 Technical criteria 
1. The treated wastewater produced by the wastewater treatment plant is of a 

standard that is approved for unrestricted irrigation 
2. The BP is an existing project in Beer Sheva 
3. The tertiary wastewater treatment plant has produced treated wastewater at 

a cost that is lower than fresh water. 

4.3.2.2 Impact  
1. The construction of the tertiary wastewater treatment plant has led to the 

reuse, by the farmers, of previously discharged treated wastewater and the 
reduction in the use of freshwater for irrigation. 

2. The farmers have a constant supply of irrigation water at a cost lower than 
that of fresh water  

3. The construction of the tertiary wastewater treatment plant has led to 
investments in agriculture that otherwise were impossible with the lack of 
water in the Negev desert. 

4. A peculiarity of this BP is that the farmers invested from their own funds in 
the tertiary treatment plant 

4.3.2.3 Technical feasibility  
1. Sand filtration and UV disinfection are reliable technologies that were able to 

produce wastewater with a quality suitable for unrestricted irrigation. 
2. The need for expertise  is medium   



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

59 

4.3.3 BP3: SOIL AQUIFER TREATMENT (SAT)-SHAFDAN PROJECT 
 

4.3.3.1 Technical criteria 
1. The treated wastewater through the SAT method is of potable quality. 
2. The Shafdan project has been operational since the 1970’s. 
3. The treated water quality is very high while simple in operation with a 

low cost where cheap land is available. 
 

4.3.3.2 Impact 
1. The SAT unit at Shafdan has produced treated wastewater for reuse 

and reduced the reliance on freshwater for irrigation in the Negev. 
2. Part of the SAT process is groundwater storage in periods of low 

water demand.  The confined aquifer used in for the SAT is recharged 
with treated wastewater. 

3. Agriculture has been developed in the area due to the availability of 
treated wastewater for reuse. 

4.3.3.3 Technical Feasibility  
1. The SAT in Shafdan has been operational for 40 years.  It is a simple-to-

use system relying on infiltration basins into a confined aquifer for 
wastewater treatment. 

2. The basin system used in this SAT requires the least expertise in 
operation compared to other SAT systems such as injection wells.  

4.3.3.4 Financial feasibility 
The overall water treatment cost for reuse is much lower in life cycle 
perspective compared to intensive tertiary treatment systems. The 
governmental tariff for Shafdan effluent is lower for water supply – 50% of 
the fresh water supply rates (the lowest level is 0.99 NIS/m3 or 0.25 
US$/m3). 

4.3.3.5  Affordability  
This practice doesn’t require special resources for operation beside proper 
infiltration land because it is based on natural sand filtration. The problem 
is that the process of the filtration takes a long time (300-400 days) and is 
spread on vast areas. It is assumed that affordability is dependent on 
governmental priorities to allocate such land areas. 

  



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

60 

 

4.4 DOCUMENTATION OF BEST PRACTICES  

 

4.4.1 BP1: MEMBRANE BIO-REACTOR (MBR)- BEN GURION AIRPORT 
 

4.4.1.1 Summary 
The Membrane Bio Reactor (MBR) uses a conventional activated sludge wastewater 
treatment process, in combination with innovative membrane water/sludge 
separation techniques. The result is a high-quality effluent, produced by a compact 
installation, with an excellent cost-benefit ratio. See Figure 4-1 below for schematic 
of the technology system setup. 

 

FIGURE 4-1 TYPICAL SCHEMATIC FOR MEMBRANE BIOREACTOR SYSTEM (SUBMERGED MEMBRANES) 

 

The biological processes that take place in an MBR are in principle no different from 
those of a conventional activated sludge treatment process. Using oxygen, 
microorganisms in the aeration tanks consume organic compounds and nutrients 
(nitrogen and phosphate) transforming them into sludge. But then the sludge and 
microorganisms are filtered out of the water using membranes rather than clarifiers 
and settling basins. The resulting effluent is of such high quality that it is suitable for 
unrestricted agricultural re-use as well as industrial re-use. 

An example of a project that was successfully implemented in Israel is in the Ben-
Gurion airport WWTP. Ben-Gurion Airport went under a major renovation and 
expansion including completely new facilities during the years 2000-2005 (Named 
Ben-Gurion 2000). With the renewal of the airport there was a need to plan the 
environmental infrastructure of all wastewater and waste related facilities. Special 
care was directed to wastewater treatment that was demanded at the highest 
possible treatment level with 100% reuse scheme (no discharge of effluent to 



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

61 

surface water). The design flow is up to 5,250 m3/d dry weather. The performance of 
the project in the Israeli airport is very high, meeting all requirements with virtually 
no failures. The effluent concentrations are averagely 1 mg/l BOD, 0.1 mg/l 
ammonia, less than 1 mg/l TSS and turbidity of 1 NTU. The effluent is reused for 
irrigation of all airport green land and agriculture, as well as cooling towers main 
water supply.  

4.4.1.2 Narrative 
The plant was designed for a peak dry weather flow of 3,750 m3/day (8 million 
passengers a year), and a phased expansion to 5,250 m3/day at the final stage (16 
million passengers a year). Civil infrastructures were completed for all the phases 
right up to the final phase and equipment was installed only for the first phase. Inlet 
conditions include COD level of 1250 mg/l, BOD 650 mg/l, TN 75 mg/l and TP 17 mg/l 
whereas effluent demand is COD 70 mg/l, BOD 5 mg/l, TN 10 mg/l and TP 0.2 mg/l. 
TSS is required to be removed to below 10 mg/l. 

The process flow diagram of Ben-Gurion airport MBR WWTP includes the following 
main components: 

1. Pretreatment including 6 mm screening and grit and grease removal. 
2. Flow equalization of 1500 m3 divided to 2 chambers. 
3. Microscreening (0.75 mm) for protection of the membranes. 
4. A biological reactor including a mixed anaerobic tank (for biological 

phosphorus removal), a mixed and recirculated anoxic tank for 
denitrification, and an aerobic tank for nitrification and BOD removal. 
Nitrified mixed liquor is recirculated from the aerobic zone to the anoxic 
zone, in addition to sludge recirculation from the membrane tank. Aeration in 
the reactor is achieved with specialized diffusers designed for high air-flows 
in a limited area. All mechanical systems in the reactor can be taken out for 
maintenance without emptying the reactor or interfering with the process. 

5. Membrane compartments – 4 parallel membrane compartments receiving 
mixed liquor from the reactor by pumping. Each compartment contains 2 
cassettes which are immersed in the liquid and can contain additional 
cassette according to future needs. The Membranes are hollow fiber Zenon 
brand with designed flux of 18-24 l/(m2.h) on average-max flows. The 
membranes serve to separate the treated effluent from solids in the liquid. 
Solids formed in the biological process (biological sludge) are separated from 
the effluent, and returned to the reactor for continued breakdown of the 
incoming pollutants (Returned Activated Sludge – RAS). Excess sludge 
produced through the process is periodically wasted from the process (Waste 
Activated Sludge – WAS). The permeate (the final effluent) is pumped to an 
effluent tank and from there to the covered effluent reservoir. The 
membrane cassettes are continuously aerated in order to create constant 
movement of the membranes, in order to reduce fouling and clogging. In 
addition, the membranes are periodically cleaned using a permeate 



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

62 

backwash, chlorination in order to reduce biofouling, and chemical cleaning 
for reduction of chemical sedimentation on the membranes. 

6. Excess sludge (WAS) is thickened and dewatered before removal, every few 
days, for off-site stabilization. 

7. Air treatment: the entire system is covered including all process units and 
tanks, and air withdrawn from the various process units for treatment in a 
biofilter. 

 

 

FIGURE 4-2 ZENON ZEEWEE MEMBRANE CASSETTE USED IN BEN GURION WWTP PROJECT 

 
High treatment performance 
Compared to a conventional WWTP, which uses an activated sludge process, the 
MBR equipped WWTP has a significantly higher treatment performance: the effluent 
produced contains no suspended solids, no bacteria and far less organic and 
inorganic compounds and nutrients. Also, substances that are difficult to degrade, 
like pesticides, herbicides and hormone-based medicines, are to a very high degree 
removed. 

Small footprint 
With MBRs, there is no need for large secondary settlement tanks. Moreover, the 
biological component of an MBR-equipped WWTP requires less space than a 
conventional one, because the concentration of active bacteria is three times higher. 
The result: an MBR installation has a footprint that is half that of a conventional 
WWTP. MBR technology is therefore perfectly suited for expanding capacity within 
confined premises and/or improving the performance of existing WWTPs. In 
addition, the nuisance of foul odour is eliminated, which is a huge plus for 
neighbouring dwelling areas.  

The effects of small footprint and minimal environmental nuisance were primary 
demands for the Ben Gurion Airport WWTP project. 



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

63 

Re-useable effluent 
Since the MBR treatment process completely removes bacteria (due to pore size 
smaller than physical size of bacteria – approx. 1 micron) – and other substances to a 
very high degree – effluent from an MBR-equipped WWTP can be directly re-used 
for a number of industrial and agricultural purposes, even those involving sensitive 
crops and aquatic organisms. Israel already takes advantage of this re-use potential 
in situations, for instance, where raw water quality is low or distances between 
source and point-of-use are great. 

Financial Feasibility 
The typical operation costs is around 1.70 NIS (0.43 US$) and capital expense around 
2.30 NIS (0.58 US$) for m3 exclusive VAT, for a plant in the mentioned scale of 5,000 
m3/d. These figures represent some 15-20% higher values than CAS and tertiary 
treatment technologies. The price of fresh water ranges 2.0-6.3 NIS/m3 (1.0 US$) for 
agriculture and about double than that for urban use, with a policy and trend to 
increase the agriculture cost to reflect real water costs. As consequences, the MBR 
solution is financially justified in specific regions and circumstances when fresh water 
consumption is replaced with MBR effluent. 

Challenges faced in implementing project and how they were overcome 
An example of a challenge in implementing the system was in the project of Ben-
Gurion airport: the project includes a wastewater treatment plant (WWTP) based on 
MBR, a complete effluent reuse system and a solid waste transport station. Due to 
the proximity of the main airport entrance to the buildings, special site conditions 
apply to the project. To avoid odour problems and improve the plant's exterior look, 
the facilities were completely covered by basin covers and buildings with airfoil 
shaped roofs in accordance with the new airport's architectural language. 
Furthermore, to improve flight safety, the effluent reservoir was fitted with a 
floating cover that will prevent the attraction of birds. 

 

FIGURE 4-3 PLANT FRONT WITH ARCHITECTURAL FINISH (LEFT) AND COVERED EFFLUENT RESERVOIR (RIGHT) 

  



 

Sustainable Water Integrated Management (SWIM) - Support Mechanism 

Project funded by the European Union 

 

DOCUMENTATION OF BEST PRACTICES IN INCREASED EFFICIENCY IN WASTEWATER REUSE IN SELECTED 

MEDITERRANEAN COUNTRIES –EGYPT, ISRAEL, JORDAN & MOROCCO. 
 

 

64 

Advantages of MBR Systems  

 Secondary clarifiers and tertiary filtration processes are eliminated, thereby 
reducing plant footprint.  

 Unlike secondary clarifiers, the quality of solids separation is not dependent 